< Go back to search
EvertonRamires / 2018-07-02

526


7


27


0

-/5

3D Printer

Easy to Assemble 2020 3D Printer


Source : MyMiniFactory ( STL)





English text in the bottom...
Lista de Materiais (BOM):
1 Hotend E3DV6 Bowden
4 Nema 17
1 tubo 60 cm PTFE (Teflon)
1 conjunto extrusor MK8 Bowden
1 Perfil Alumínio 20x20 - 40 cm
1 Perfil Alumínio 20x20 - 30 cm
1 Perfil Alumínio 20x20 - 23 cm
1 Perfil Alumínio 20x20 - 45 cm
2 Eixo Retificado 8 mm - 40 cm
2 Eixo Retificado 8 mm - 45 cm
2 Eixo Retificado 8 mm - 30 cm
10 Rolamentos lineares LM8UU
1 Fuso TR8 30 cm
1 Castanha TR8
2 Ventoinhas 40x40x20 mm
2 Metros de Correia GT2 passo 2
1 Acoplamento Flexível 5 mm - 8 mm
2 Polias GT2 20 dentes interno 5 mm
1 Sensor indutivo 8 mm
1 Ramps 1.4
1 Arduino Mega
4 Drivers de motor de passo
1 Chave liga-desliga
1 Entrada de conector P4 (Fonte)
1 Cabo USB
1 LCD FullGraphics Smart Controller (Opcional)
3 Rolamentos 608Z
3 Parafusos 8MM x 40 mm
3 Parafusos 1/4" x 2"
1 Fonte externa 12V - 10A (30A caso queira mesa aquecida)
1 Mesa Graber/Prusa em MDF ou Metal
1,5 Metros Cabo AWG 22 duas vias
1 Metro Organizador de Cabos
x Parafuso M3
x Parafuso M6 x 10 mm
x Porcas quadradas Perfil Alumínio
x Parafuso de Madeira 3mm
x Parafuso madeira 2,2mm x 6 mm
x Lacre Plástico (fita Hellerman)
Bill Of Materials(BOM):
1 Hotend E3DV6 Bowden
4 Nema 17
1 Teflon Tubing 60cm
1 MK8 Bowden Extruder
1 400mm 2020 Beam
1 300mm 2020 Beam
1 230mm 2020 Beam
1 450mm 2020 Beam
2 400mm 8mm Linear Rod
2 450mm 8mm Linear Rod
2 300mm 8mm Linear Rod
10 LM8UU Bearings
1 300mm 8mm Lead Screw
1 8mm Lead Screw Nut (or Backlash nut)
2 40mm Cooling Fan
2 Meters (6 feet) 2mm pitch GT2 Timing Belt
1 Flexible Coupler 5-8mm
2 GT2 20 teeth timing pulley, 5mm bore
1 8mm Inductive Sensor
1 Ramps 1.4
1 Arduino Mega
4 Stepper Motor Drivers
1 Rocker Switch
1 P4 Connector
1 USB Cable
1 (Optional) LCD FullGraphics Smart Controller
3 608Z Bearings
3 8mm x 40mm Screws
3 1/4" x 2"(~50.8mm length) Screws
1 12V 10A Power Supply Unit (30A if you'd like a heated bed)
1 Prusa Metal Bed Support
1.5 Meters AWG22 cable, red/black (for hotbed)
1 Cable Wrap
x M3 Screw
x M6 10mm Screw
x Aluminum Profile Square Nuts
x 3mm Wood Screw
x 2.2mm x 6mm Wood Screw
x Zipties
The assemble is pretty straight forward but if you have any questions feel free to send me a message or get in touch trough my Youtube channel, link bellow:
Alguns Tutoriais:
https://www.youtube.com/channel/UC7H5boX5J8LyQ1lkxHMSyNA



#3Dprinters





File format

Source

MyMiniFactory






Comments